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NO.231, WEI17 ROAD, YUEQING ECONOMIC DEVELOPMENT ZONE, ZHEJANG

The following sample(s) and sample infor mation was/wer e submitted and identified by/on the behalf of

the client

FE A TR MR E

Sample Name ENVIRONMENTAL PROTECTION SOLDER PASTE

LRSS QL/HB/RD/Y W-03/07

Part No. QL/HB/RD/Y W-03/07

BISERER HZWE 2 1

Client Reference Information Please refer to page 2

R R H 2020.04.21

Sample Received Date Apr. 21, 2020

TR ARSI 11 390 2020.04.21-2020.04.24

Testing Period Apr. 21, 2020 to Apr. 24, 2020

R E R MR PR, X TR AR T A (PD), #R(Cd), “K(Hg), 7Sk
(Cr(VI)), ZiUBEH(PBBS), %I~ JEBKPBDES), 484 T HE4(DBP, e
BBP, DEHP, DIBP)#E47 1l »

Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg),
Hexavalent Chromium(Cr(V1)), Polybrominated Biphenyls(PBBs),
Polybrominated Diphenyl Ethers (PBDESs), Phthalates (DBP, BBP, DEHP,
DIBP) in the submitted sample(s).

TR A R T 45 R HZ W T L

Test Method/Test Result(s) Please refer to the following page(s).
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RERNEHE

Inspection & Tesling Services

No. R435555287
T AT X T 05 % 1351 5

No.1351, Wanfang Road, Minhang Digtrict, Shanghai, China

E-mail:info@cti-cert.com

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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The following sample(s) and sample infor mation was/wer e submitted and identified by/on the behalf of

the client
BPSHEGER

Client Reference
Information

QL-03/07. QL-3/05. QL-1/05. QL-2/05. QL-42/58. QL-35/03. QL-35/10. QL-30/05.
QL-LF143. QL-LF143S. QL-LF143A. QL-LF143B. QL-Jt:fk. QL-tik-1. QL-Ytfk-2.
QL-J:fR-3. QL-EEHE . QL-FERE-1. QL-FEMEJE-2. QL-FEHEi-3. QL-=its i QL-
Rk -1, QLM -2, QL-MMRRIR . QL-IARHEHR-1. QL-FAHIEIR 150, QL-FA{R(K
i 180. HB/RD/YW-3/05. HB/RD/YW-03/07. HB/RD/YW-1/05. HB/RD/YW-2/05 .
HB/RD/YW-42/58 . HB/RD/YW-35/03 . HB/RD/YW-35/10 . HB/RD/YW-30/05 .
HB/RD/YW-LF143. HB/RD/YW-LF143S. HB/RD/YW-LF143A. HB/RD/YW-LF143B.
HB/RD/YW- % {£ . HB/RD/YW- ¥ {k-1. HB/RD/YW- Y {k-2. HB/RD/YW- )t £k -3
HB/RD/YW-F£%£i . HB/RD/Y W-F£#£ 37t -1. HB/RD/Y W-F£#2 37t -2, HB/RD/Y W-FE %2 37 - 3,
HB/RD/YW- 4% s« HB/RD/YW- 544 s5-1. HB/RD/YW- 5144 55-2.  HB/RD/Y W-3£R11%
. HB/RD/YW-SA{RMKIE-1. HB/RD/YW-HR1K# 150, HB/RD/Y W-F {R{Ki 180
QL-03/07. QL-3/05. QL-1/05. QL-2/05. QL-42/58. QL-35/03. QL-35/10. QL-30/05.
QL-LF143. QL-LF143S. QL-LF143A. QL-LF143B. QL-photovoltaic. QL- photovoltaic-1.
QL- photovoltaic -2. QL- photovoltaic -3. QL-silicon rectifier. QL- silicon rectifier -1,
QL- siliconrectifier -2. QL- silicon rectifier -3, QL-high-melting point.

QL- high-melting point -1. QL- high-melting point -2. QL-environmental temperature.

QL- environmental temperature-1. QL- environmental temperature 150.

QL- environmental temperature 180. HB/RD/YW-3/05. HB/RD/YW-03/07.
HB/RD/YW-1/05. HB/RD/YW-2/05. HB/RD/YW-42/58. HB/RD/YW-35/03.
HB/RD/YW-35/10. HB/RD/YW-30/05 . HB/RD/YW-LF143. HB/RD/YW-LF143S.
HB/RD/YW-LF143A. HB/RD/YW-LF143B. HB/RD/YW-J:1k .

HB/RD/YW- photovoltaic -1. HB/RD/YW:- photovoltaic -2. HB/RD/YW- photovoltaic -3.
HB/RD/YW- silicon rectifier. HB/RD/YW- silicon rectifier -1.

HB/RD/YW- silicon rectifier -2. HB/RD/YW- silicon rectifier -3+

HB/RD/YW- high-melting point. HB/RD/YW- high-melting point -1.

HB/RD/YW- high-melting point -2. HB/RD/YW- environmental temperature.

HB/RD/YW- environmental temperature -1. HB/RD/YW- environmental temperature 150
HB/RD/YW- environmental temperature 180
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ZEi Conclusion

TR WIEFRHE 2 R
Tested Sample According to standar d/directive Result
— KK % RoHS#E 4 2011/65/EU [ HAB1T 454
_ (EU) 2015/863 RoHS Directive 2011/65/EU 76 PASS
Submitted Sample

with amendment (EU) 2015/863

khkkkhkkkkkhkhhkkhkhhkhkhkhkhkhkhkhkhhhhhhhhhhhhdhhhhhhhhhhhhhhhhhhhhhhdhhhdhhhhkhhhhhhhdhhhhdhddrdddrrxxxxx

PFA A I 45 S T BR 35 RoHSHE 4-2011/65/EU I HAB 1T 154 (EU) 2015/863 5K R {H -
PASS means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with amendment (EU)
2015/863.

19§
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R HE Test Method
AT H W77 12 WA 2
Tested Item(s) Test Method M easured Equipment(s)
% Lead(Pb) IEC 62321-5:2013 ICP-OES
4% Cadmium(Cd) IEC 62321-5:2013 ICP-OES
K Mercury(Hg) IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
IEC 62321-7-2:2017 /5§, IEC 62321-5:2013 i1 i
75 4% Hexavalent Chromium(Cr(V1)) R UV-VigICP-OES

|EC 62321-7-2:2017 and/or determination of
Total Chromium by IEC 62321-5:2013

Z IR Polybrominated

IEC 62321-6:2015 GC-MS
Biphenyls(PBBS)
% ¥ — %k Polybrominated Diphenyl
IEC 62321-6:2015 GC-MS ~
Ethers (PBDES) ﬁ
42K — F RIS Phthalates (DBP, BBP, 3
IEC 62321-8:2017 GC-MS
DEHP, DIBP)
K45 R Test Result(s)
A
TRk H R FRAE en
WA H Tested It 25 R Result
A em(s) ERET M DL Limit -
#r Lead (Pb) 25 mg/kg 2mgkg | 1000 mg/kg
% Cadmium (Cd) N.D. 2 mg/kg 100 mg/kg
7% Mercury (Hg) N.D. 2mg/kg | 1000 mg/kg
5% Hexavalent Chromium (Cr(V1)) N.D. 8mg/kg | 1000 mg/kg

Hotline;400-6788-333  www.cti-cert.com  E-mail:iinfo@cti-cert.com  Complaint call:0755-33681700
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; TR H R FRAE

WATE Tested Item(s) 2R Result MDL -

Z IR Polybrominated Biphenyls(PBBs)

—JRIKZK Monobromobiphenyl N.D. 5 mg/kg

EERZE Dibromobiphenyl N.D. 5 mg/kg

—JRIKEZR Tribromobiphenyl N.D. 5 mg/kg

VUIREL K Tetrabromobiphenyl N.D. 5 mg/kg

ﬂi/j% Hﬁl‘i Pentabromo@ phenyl N.D. 5 mg/kg 1000 my/kg

INIRERZRE Hexabromobi phenyl N.D. 5 mg/kg

LIREEZR Heptabromobipheny! N.D. 5 mg/kg

J\IRIEZ Octabromobiphenyl N.D. 5 mg/kg

JUIREEZR Nonabromobiphenyl N.D. 5 mg/kg

REKZ Decabromobiphenyl N.D. 5 mg/kg

WA Tested Item(9 4R Result AR | R
MDL Limit

Z R —ZKRF Polybrominated Diphenyl Ethers (PBDES)

—JR K Monobromodiphenyl ether N.D. 5 mg/kg

IR IR Dibromodiphenyl ether N.D. 5 mg/kg

=R ZIKEE Tribromodiphenyl ether N.D. 5 mg/kg

V¥R — KM Tetrabromodiphenyl ether N.D. 5 mg/kg

FIR —KME Pentabromodiphenyl ether N.D. 5 mg/kg

oo . 1000 mg/kg

7SR 2K Hexabromodiphenyl ether N.D. 5 mg/kg

IR KM Heptabromodiphenyl ether N.D. 5 mg/kg

J\IR KM% Octabromodipheny! ether N.D. 5 mg/kg

JUIR — 2K Nonabromodipheny! ether N.D. 5 mg/kg

¥R — 2K Decabromodiphenyl ether N.D. 5 mg/kg
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7 VAR H PR FRAE
TR E Tested It 25 Result
PRI H em(s) &R Resu M DL Limit
ARk — FEREE Phthalates (DBP, BBP, DEHP, DIBP)
A2~ F2 — Tl Dibutyl phthalat
SE=FM= T Dibuyl p © N.D. 50 mg/kg | 1000 mglkg
(DBP) CASH:84-74-2
SRR WG T HESENE Butyl b |
WE=FM T RFELE Buyl benzy N.D. 50mg/kg | 1000 mg/kg
phthalate (BBP) CAS#:85-68-7
SRR R —(2- 4.5 Ul
Di-(2-ethylhexyl) phthalate (DEHP) N.D. 50 mg/kg | 1000 mg/kg
CAS#:117-81-7
A IR & Dii |
BE=FM—J# T M Diisobuty N.D. 50 mgkg | 1000 mg/kg
phthalate (DIBP) CAS#:84-69-5
FE i AR AL R IREE R
Sample/Part Description Grey paste

BTE: XA, 88, R E R
-N.D. = Riat (MTI7iERH FR)
-mg/lkg = ppm= H JisrZ—
-1000 mg/kg = 0.1%
Remark:  The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL)
-mg/kg = ppm = parts per million
-1000 mg/kg = 0.1%
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W FFE Test Process
1. %% Lead(Pb), #% Cadmium(Cd), & Chromium(Cr)
PREFE T A RN N R ik ) S R RE
. . T R RE
Weigh S?Iﬁpii:;ti place it :> Add digestion reagent :> Digest the sample
FA IR Ak 2/
H) ik AL ER — TR
e Dry Ashing/ .
ICP-OES - 23
H g EETK '1? x Alkali Fusion/ Residue .-~
Analyzed by (:: Make up with Acid Dissolution . '
ICP-OES deionized water — Filtration
i
Solution
2. 7k Mercury(Hg) \
!
FRRCRE T B R o A R ) 2 O TR 7o A R A 5
Wel.gh sample ‘and Place itina :> Add digestion reagent ::> Digest s?lnplf: in microwave 3
microwave digestion vessel digestion oven 1
]
PR/ b
Tkt EE - 5k i /
fil ICP-OES LB KEE Alkali Fusion/ Residue .
b . Acid Dissolution e
Analyzed by (— N‘Iak? up with C: Filtrati
ICP-OES deionized water — iltration
B
Solution
3. A& Hexavalent Chromium(Cr (V1))
R ST AR N gt 3
Weigh sample and place it — i )\ iH % A — H R
in a vessel Add digestion reagent Digest the sample
]!
PR S AR pH L ) ), Mk
Add test solution — ‘(’) l;sthe :o};uti:)fl e N Cool and filter
J
ilﬁ%i‘f}‘ﬁ pH {H R FAGER H UV-Vis 247
Adjust the pH value — Make up with —> Analyzed by UV-Vis
of the solution deionized water

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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4. B Polybrominated Biphenyls(PBBs), %R —#H Polybrominated Diphenyl Ethers (PBDES)

EFERTES S FA HLIA AR WAL
Wei . N
Weigh sample and place — Extracted with , Concentrate the extract
it in a thimble organic solvent
il GC-MS 43 #t RALERE R P AU E AR A
(— Make up with —] Transfer the extract into a

Analyzed by GC-MS

organic solvent volumetric flask

5. 487 — FRREE Phthalates (DBP, BBP, DEHP, DIBP)

HEEATES FI HLIA IR RS \
Weigh sample and place — Extracted with —" Concentrate the extract =
it in a thimble organic solvent >
Il /
il GC-MS 43 #t RA LA RE R P AU E AR A
(— Make up with —] Transfer the extract into a

Analyzed by GC-MS

organic solvent volumetric flask

.......

Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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Photo(s) of the sample(s)
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*** End of Report ***

-

7 B Statement:

LA & CHAE A7, <L & Ml s g% = oAk

Thisreport is considered invalid without approved signature, special seal and the seal on the perforation;
2AEE PR B B AR, R E RO RS 79T, CTI RS HSE

The sample(s) and sample information was/were provided by the client who should be responsible for the
authenticity which CTI hasn’t verified;

B AL 25 SRR SZ M iy 455

The result(s) shown in this report refer(s) only to the sample(s) tested;

4R% CTI BHIF R, AFE ZH AR S,

Without written approval of CTl, this report can’t be reproduced except in full;

S.An IR & RIS N E SO N AR 2R, DL O

In case of any discrepancy between the English version and Chinese version of the testing reports (if generated),
the Chinese version shall prevail.

[~

Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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